DC0030__-10 Section 5:

DC0050__-10
DC0080__-10

Dryer Parts Data

Part # 8533-088-001 3/19 73



Key Description T-30 T-50 T80 QTY
1 | Loading Door Compleate SS/ 9960-306-001 9960-305-001 9960-305-001 1
Brushed SS/Blk
1 | Loading Door Compleate Wht/ 9960-306-003 9960-305-003 9960-305-003 1
Brushed SS/Blk
2 | Door Assy, Loading (Ring only) 9960-255-008 9960-284-002 9960-284-002 1
Brushed SS
Plate Assy, Hinge (SS) 9982-374-001 9982-368-001 9982-368-001 1
Plate Assy, Hinge (Wht) 9982-374-003 9982-368-003 9982-368-003 1
Cover-Hinge Back, Black 9074-341-002 9074-340-002 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 9545-012-015 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 8640-413-002 8640-413-002 4
4 | Glass, Door 9212-002-003 9212-002-004 9212-002-004 1
5 | Gasket, Door Glass (Black) 9206-413-001 9206-413-002 9206-413-002 1
* | Support Door Glass 9548-117-000 9548-117-000 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) | 9206-420-003 9206-420-005 9206-420-005 1
7 | Handle, Loading Door 9244-082-001 9244-082-001 9244-082-001 1
* | Screw, Handle 9545-018-017 9545-018-017 9545-018-017 2
8 | Stud Door Catch 9531-033-001 9531-033-002 9531-033-002 1
9 | Nut-Hex, #10-32 8640-413-001 8640-413-001 8640-413-001 1
10 | Nut, Acorn 8640-413-003 8640-413-003 8640-413-003 1
* | Catch, Loading Door 9086-015-002 9086-015-002 9086-015-002 2
* | Rivit 8638-190-009 8638-190-009 8638-190-009 4
11 | Strap, Hinge (Black) 9966-015-002 9966-014-002 9966-014-002 1
* | Plate Assy-Backup, Hinge 9982-371-001 9982-356-001 1
* | Plate Assy-Backup, Hinge 9982-369-001 1
* | Reinforcement-Front panel 9817-003-001 1
12 | Screw-Phillips, 10-32x1/2 9545-012-003 9545-012-003 9545-012-003 4
Chrome
* | Screw-Phillips-Counter sink, 10- | NA 9545-012-028 9545-012-028 4
32x1/2 Chrome
13 | Screw-Special, Hinge to Door 9545-052-001 9545-052-001 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 8640-439-001 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 8641-436-003 8641-436-003 1
15 | Front Panel Assy (SS) 9454-869-001 9454-865-001 9454-867-001 1
15 | Front Panel Assy (Wht) 9454-869-003 9454-865-003 9454-867-003 1
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 9545-008-014 4
17 | Washer-Finish 8641-585-001 8641-585-001 8641-585-001 4
* | Nut-Spring 8640-399-001 8640-399-001 8640-399-001 4
* | Insulation-Front Panel, Top Half | 9277-062-001 9277-057-001 9277-058-001 1
* | Insulation-Front Panel, Bottom 9277-062-002 9277-057-001 9278-058-002 1
Half
* | Switch-Door Closed 9539-492-001 9539-492-001 9539-492-001 1
* | Wire-Assy, Blk 8220-063-026 8220-063-026 8220-063-026 1
* | Wire-Assy-Blu 8220-063-009 8220-063-009 8220-063-009 1
20 | Coin Box Blue 9807-099-002 9807-099-002 9807-099-002 1
20 | Coin Box Black 9807-099-004 9807-099-004 9807-099-004 1
21 | Label-Warning, Dryer (Blue) 8502-758-002 8502-758-002 8502-758-002 1
21 | Label-Warning, Dryer (Black) 8502-758-001 8502-758-001 8502-758-001 1
* | Label-Warning, French, Spanish | 8502-764-001 8502-764-001 8502-764-001 1

74 Part # 8533-088-001 3/19




Dryer Cabinet Group

20
1 ¢

,/, y 5
8,9, 10 l ‘
'| |

16,17 15 6 5 11,14

Part # 8533-088-001 3/19



76

Dryer Cabinet Group Continued

Key  Description T-30 T-50 T80 QTY
1 Nameplate - Dexter Dryer Blue 9412-216-002 9412-216-002 9412-216-002 1
1 Nameplate - Dexter Dryer Black | 9412-216-001 9412-216-001 9412-216-001 1
2 Door Assy-Upper, Coin (SS) 9960-311-001 9960-312-001 9960-313-001 1
2 Door Assy-Upper, Coin (Wht) 9960-311-003 9960-312-003 9960-313-003 1
3 Bracket-Hinge 9029-224-001 9029-224-001 9029-224-001 2
& Rivit- 3/16, Hinge to Door 9491-009-001 9491-009-001 9491-009-001 2
* Rivit- 3/16, Hinge to Cabinet 9491-009-001 9491-009-001 9491-009-001 AR
4 | Trim-Upper Service Door, Black | 9578-098-002 9578-094-002 9578-096-002 1
5 Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
6 | Lock Assy and Key Upper 8650-012-003 8650-012-003 8650-012-003 1
* Lock Spacer 9538-189-001 9538-189-001 9538-189-001 *
7 Cam Lock Upper Door 9095-047-001 9095-047-001 9095-047-001 1
* Key, 6324 6292-006-007 6292-006-007 6292-006-007 1
8 | Overlay-Control, Coin, Blue 9435-042-002 9435-046-002 9435-047-002 1
8 Overlay-Control, Coin, Black 9435-042-001 9435-046-001 9435-047-001 1
9 Button-Push, Control, Blue 9035-060-003 9035-060-003 9035-060-003 1
9 Button-Push, Control, Black 9035-060-005 9035-060-005 9035-060-005 1
& Spacer-Push Button (Micro) 9538-178-001 9538-178-001 9538-178-001 2
* Retainer-Push Button (Micro) 9486-150-001 9486-150-001 9486-150-001
& Nut, Hex-Elastistop, #4-40 8640-424-002 8640-424-002 8640-424-002 2
10 | PCB-Controler 9471-022-001 9471-022-001 9471-022-001 1
& Spacer-#6 x 9/16 9538-157-018 9538-157-018 9538-157-018 3
* Spacer #6 x 7/8 9538-157-017 9538-157-017 9538-157-017 2
& Nut- #6-32 8640-411-003 8640-411-003 8640-411-003 4

Nut- #6-32 (Grounding nut) 8640-411-001 8640-411-001 8640-411-001 1

11 | Wire Assy-GRN, 24" 8220-137-001 8220-137-001 8220-137-001 1
* Harness, Main 9627-912-001 9627-912-002 9627-912-003 1
12 | Support-Upper Service Door 9548-288-001 9548-288-002 9548-288-002 1
13 | Clamp-Tube 9079-121-002 9079-121-002 9079-121-002 2
14 | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 2
15 | Clamp-Cable, 1/2” 8654-125-006 8654-125-006 8654-125-006 1
& Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 1
16 | Insulation 9277-041-016 9277-041-016 9277-041-016 1
17 | Coin Acceptor 9021-042-001 9021-042-001 9021-042-001 1
18 | Retainer-Coin Accecptor 9486-149-001 9486-149-001 9486-149-001 2
19 | Screws-Torg, 4Bx5/8 ss 9545-053-002 9545-053-002 9545-053-002 4
* Switch Assembly, Optical, Single | 9150-099-002 9150-099-002 9150-099-002 1
* | Coin Shute 9940-017-001 9940-017-001 9940-017-001 1
* Screw 9545-008-001 9545-008-001 9545-008-001 1
* | Thumb Drive 9150-045-002 9150-045-002 9150-045-002 1

Part # 8533-088-001 3/19




11

13, 14 7 12

Part # 8533-088-001 3/19 7



78

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 | Door-Lower Service, Coin, SS 9108-130-001 9108-122-001 9108-126-001 1
1 | Door-Lower Service, Coin, Wht | 9108-130-003 9108-122-003 9108-126-003 1
2 | Lock Assy and Key Lower Door | 8650-012-004 8650-012-004 8650-012-004 1
* | Lock Spacer 9538-189-001 9538-189-001 9538-189-001 &
* | Cam Lock Lower Door 9095-048-001 9095-048-001 9095-048-001 1
* | Washer-Flat 8641-581-041 8641-581-041 8641-581-041 2
3 | Handle-Door, Lower Service OPL | 9244-084-002 9244-087-002 9244-088-002 1
4 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 5
5 | Trim-Lower Kick, Black 9578-099-002 9578-095-002 9578-097-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
7 | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
8 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001
9 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 9029-226-001 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 2
12 | Bracket-Chain 9029-223-001 9029-223-001 9029-223-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 8
13 | Hook, “S” Type 9248-022-002 9248-022-002 9248-022-002 4
14 | Chain 9099-012-006 9099-012-006 9099-012-006 2

Part # 8533-088-001 3/19




Part # 8533-088-001 3/19

79



Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 | Insulation, Upper service Door 9277-041-006 9277-041-016 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-019 9277-041-019 9277-041-023 1
3 | Insulation Tumbler Area, above | 9277-041-020 9277-051-003 9277-041-021 2

Baffel
3 | Insulation Tumbler Area, above 9277-051-003 9277-041-021 2
Baffel
4 | Insulation Tumbler Area, below | 9277-041-020 9277-051-003 9277-051-004 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-051-004 2
baffel
5 | Insulation Lint Compartment 9277-041-021 9241-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1

10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1
20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1
22 | Vault, Coin 9942-039-002 9942-039-002 9942-039-002 1
* | Plate Assy/Coin vault mounting 9982-338-001 9982-338-001 9982-338-001 1
* | Nut/ Hexelastic stop 8640-413-004 8640-413-004 8640-413-004 2
23 | Coin Shute 9940-017-001 9940-017-001 9940-017-001 1
* | Screw, 10Bx1/4 9545-008-001 9545-008-001 9545-008-001 1
24 | Harness, Main 9627-912-001 9627-912-002 9627-912-003 1

30lb Temp Probe 50Lb & 80Lb Temp Probe

19

18 21 20

21 20 17

16

80 Part # 8533-088-001 3/19




81

Part # 8533-088-001 3/19




11

17
16

15

82 Part # 8533-088-001 3/19

Dryer Rear View 30Lb

Key Description T-30 QTY
1 | Motor 9376-311-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-043-001 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-001 1

pulley

Bolt- 3/8-16x1 1/4 9545-029-010 3

Nut, Wizlock, 3/8x16 8640-415-004 3

Cap Screw, 3/8-16x1 1/2 9545-029-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-020 1

10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-020 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
19 | Belt Drive 9040-076-003 1
* | Tolerence Ring 9487-234-005 1
20 | Pulley, Driven 9908-049-002 1
21 | Washer-Flat, 1/2 8641-581-021 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1/14 9545-017-019 1
24 | Belt, Driven 9040-073-009 1

18

15




20

21, 22,23

12—
[ 15
13, 14 |
18
19
56

Part # 8533-088-001 3/19

83



8,9

15
14

Key Description T-50 QTY
1 | Motor 9376-317-003 1
2 | Pulley 9453-169-013 1
* | Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-038-004 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-002 1

pulley

Bolt- 3/8-16x1 1/4 9545-029-010 3

Nut, Wizlock, 3/8x16 8640-415-004 3

Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-002 1
* | Snap Ring (Support Arm keeper) | 9487-200-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
11 | Pulley, Idler w/Bearings 9908-048-003 1
12 | Bearing, Bronze 9036-145-002 2
13 | Snap Ring 9487-200-003 1
14 | Hook “S” type 9248-022-002 3
15 | Chain, Spring tension 9099-012-002 1
16 | Spring, tension 9534-151-000 1
17 | Belt Drive 9040-076-006 1
* | Tolerence Ring 9487-234-005 1
18 | Pulley, Driven 9908-047-002 1
19 | Washer-Flat, 1/2 8641-581-026 1
20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
22 | Belt, Driven 9040-073-011 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

84 Part # 8533-088-001 3/19



Dryer Rear View 50 Lb

—= == =

18
19, 20, 21
22
11
12,13
23
17
3
1
5,6 2
4

l
- B
_-ﬁ‘

Part # 8533-088-001 3/19 85



86

20

11

19
18

Key Description T-80 QTY
1 | Motor 9376-317-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-400-003 4
* | Tollerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-002 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-020 1
14 | Idler Arm Assembly 9861-024-004 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 3/8x1 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook “S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1

1

Thermostat-Overtemp, Reset

9576-207-006

Part # 8533-088-001 3/19



22

15

16,17

21

5,6

Dryer Rear View 80 Lb

8,9 10

Part # 8533-088-001 3/19

87



88

Key Description

Cover Cabinet

9074-347-001

Dryer Rear View-Guard & Exhaust

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

¥|bh|lwWN

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

* |

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-002

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

¥|Oo|N]|]O

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

O

Elbow-90 degree, 8"

9042-039-001

9042-039-001

9042-039-001

Pipe-Duct, 8”

9109-121-001

9109-121-001

9109-121-002

Tee-Duct, Recirculation, 8"-6”

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

8520-141-000

Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9028-228-001

14

Pipe-Duct, 6”

9109-122-001

9109-122-002

9109-122-003

15

Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16

Elbow-90 degree, 6"

9142-039-002

9142-039-002

9142-039-002

Operators Manual

8514-234-001

8514-234-001

8514-234-001

17

Diagram & Schematics

9506-546-001

9506-546-001

9506-546-001

18

Label-Warning & Notice

8502-763-001

8502-763-001

8502-6763-001

19

Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20

Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21

Label-High Voltage

8502-614-004

8502-614-004

8502-614-004

Fl—r]lRr]lRr]lR,r]|~=]|~

Part # 8533-088-001 3/19




il

15

11

10

Part # 8533-088-001 3/19

89



Dryer Rear View-Bearing Housing 30Lb

P -10 1 pi-0 -N\0{0

A O
3
4
Key  Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)

1 Housing, Bearing 9241-161-002 1

* | Bearing, Ball, Front 9036-130-001 1

* | Spacer, Bearing 9538-139-002 1

2 | Bearing, Ball, Rear 9036-130-001 1

3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4

4 | Nut, 5/16-18 8640-400-002 4

5 | Screw, 3/8-24x1 9545-049-001 2

6 | Nut, 3/8-24 8640-415-002 2

* | Shim, Tumbler 9538-139-002 AR

90 Part # 8533-088-001 3/19



Dryer Tumbler Group 30Lb

10 12
. A \
I 13- | =|[Hi=e
ﬂ‘ A
N
A 11
r— - - —|»—E—H
3 1 4 5 7 8 9
Key Description T-30 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-147-001 1
1 | Tumbler Assy (Galvinized) 9848-146-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-147-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-146-002 1
2 | Rod, Tumbler 9497-019-003 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-088-001 3/19

91



Dryer Rear View-Bearing Housing 50Lb

3
4
Key  Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1
bearings & Spacer)
1 Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2

92 Part # 8533-088-001 3/19



Dryer Tumbler Group 50Lb

10 12

u——— []

3 1 4 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-149-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-149-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-013-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-088-001 3/19

93



Dryer Rear View-Bearing Housing 80Lb

Key Description

Bearing Housing Complete Assy (Includes bearings &

T80
9803-189-001

QTY

Spacer)

1 | Housing, Bearing 9241-183-003
* Bearing, Ball, Front 9036-159-001
* | Spacer, Bearing

2 | Bearing, Ball, Rear 9036-159-002
3 | Washer, Flat 1/2 8641-581-026
4 Lock Washer Spring, 1/2 8641-582-004
5 Screw, 1/2-13x1 9545-017-004
6 Lock Washer Spring, 1/2 8641-582-004
7 | Nut, 7/16-14 8640-416-001
8 | Screw, 7/16-14x1 1/2 9545-059-003
9 | Nut, 7/16-14 8641-416-001

Part # 8533-088-001 3/19




Dryer Tumbler Group 80Lb

©0%0°0°0c°%c ()

0%0°0°0°0f 0f

12

ﬂ\
/T 10
e B B —r |»— =
f ;
1 7
2 3 4 5 6

Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-151-001 1
1 | Tumbler Assy (Galvinized) 9849-150-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-151-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9849-150-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-088-001 3/19

95



96

Dryer Burner Housing Group 30Lb

Key Description Part Number Qty
& Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
7 Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6"x3"” long 9109-120-01 1
9 Burner, Main 9048-021-001 2
10 Bracket-Support, Electrode 9029-214-001 1
11 Bracket-Support, Gas Valve 9029-227-001 1
12 Electrode-Ignition 9875-002-003 1
13 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 Valve-Gas Shutoff, 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002
17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-006 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
21 Panel-Burner Housing, Side Right 9454-861-001 1
22 | Screw, 10-32TTx1/2 Green 9545-008-027 3
23 | Screw, 8-32x3/8 9545-010-014 4

Part # 8533-088-001 3/19




s
21 —>|

97

Part # 8533-088-001 3/19




98

Dryer Burner Housing Group 50Lb

Key Description Part Number Qty
Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”"x1.25” long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002
24 Spacer-1/4x5/8 long 9538-166-009
25 Screw-8Bx1 9545-045-013
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

Part # 8533-088-001 3/19




99

N
— o

Part # 8533-088-001 3/19




100

Dryer Burner Housing Group 80Lb

Part Number 1014

Key Description

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 3
* Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-088-001 3/19




101

Part # 8533-088-001 3/19




Key Description T-30 T-50 T80 QTY
* | Air Flow switch Assy 9801-095-001 9801-098-001 9801-098-001 1
1 | Bracket-Airflow switch 9029-174-001 9029-200-001 9029-200-001 1
2 | Shield-Switch 9550-169-003 9550-169-003 9550-169-003 1
3 | Switch-Micro 9539-461-009 9539-461-009 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 8640-401-001 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 9545-020-001 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 9008-007-001 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 9451-169-002 9451-169-002 1

Screw, 10Bx1/4 9545-008-001 3
9545-008-001 9545-008-001 4

102 Part # 8533-088-001 3/19




Electrical Box / Ignition Control

9, 10
11 12 7 6 3 4 5

17 19 13 14 16 15 8 1 2

Key Description T-30 T-50 T80 QTY
1 | Wrapper-Control Box 9636-200-001 9636-200-001 9636-200-001 1
2 | Screw, 5/16-10AB-3/8 9545-008-001 9545-008-001 9545-008-001 6
* | Cover-Control Box 9074-346-001 9074-346-001 9074-346-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 9558-029-005 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole | 9897-035-001 9897-035-001 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2" 8220-001-230 8220-001-230 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2” 8220-001-231 8220-001-231 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 8220-001-478 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 9545-008-027 9545-008-027 1
10 | Lockwasher, External tooth 8641-582-006 8641-582-006 8641-582-006 1
11 | Transformer, w/Circuit braker 8711-007-002 8711-007-002 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 5192-299-002 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
15 | Wire assy-Blk/Red, 9” 8220-146-001 8220-146-001 8220-146-001 1
16 | Wire assy-Blk/Blu, 9” 8220-146-002 8220-146-002 8220-146-002 1
17 | Control Assy, Ignition (Module) 9857-182-001 9857-182-001 9857-182-001 1
18 | Screw-8Bx3/4” 9545-045-007 9545-045-007 9545-045-007 2
* | Harness, Ignition Module 9627-867-003 9627-867-003 9627-867-003 1
19 | Wire Assy- High Voltage Lead 9631-403-009 9631-403-009 9631-403-009 1

Part # 8533-088-001 3/19

103



Diagram for 60hz Dryer -10

iring

W

FRONT PANEL

FLAME e T e
SENSOR BRN 1 fT Jf
BLK 1 o
—t YEL GAS VALVE 110—125V | _Dedo__NB—10_T1X- |
! I f o -—X // f
SPARK = 8 vy el 60HZ,1PH P - /S RN
ELECTRODE GND N L , DCOO__NB—10_C1X— |/ DEVcE EANCY
= 7 7 RIGHT COIN| <3
mxz_ﬁ‘%o ORG - , L -—_A _I; 17K g |
47K g/
r—-————> Y 1 r " 1 - T _ T T 01 771~ 7 me%@W | To P3 10 P3 | \ ES,ZM\f
HI—-LIMIT f olg ¥ = GROUND SCREW f || @|O|>|=| |YEL/RED YEL/BLK \ 7K aK =7
THERMOSTAT el @ =| TRANSFORMER GND | f f AN NO \\ |
(BURNER HSG) W CIRCUIT BREARER W | f f N sk ACCEPTOR- |
T ! —
| com = (% | W | \V |
\\\\\ _ N 12 L] | , | / ,
r RED O 00 || fT | / !
N Y R I ] 1 ot ) Mt I U R s O
, > < RED 24y LT T T f W \\ ﬁﬁ_nmnnm oomoog uuu@@@q;
f O M S e @ f f / | i ] il ,:
= BLK/RED = = | /
— NN = °
i Z0 = D BRN ,\ﬁ _G % | 7 @@ YEL/BLK (P3) Vi i i
f ©= S YEL WHT c SHE _YEL/RED (P3 / , Il
T o E/RED (P3) I I | O O AP O |
W va WHT WHT et ] BENAREAEEE / HOHEEE H HH
- A1 , olZlgdda / , I
BLK (s o 28 dd 30# 50# 80#
| - YEL [ ] ek/RED B ke Ty L(=20) (1=50) (1=80) ]I
| BLK | 5 R [{BLK/BLY | o / T = ,
| m;@ v CONTROL ENCL.| | 2 e -
f cep | MOTOR RELAY i A P7 /DCO0__NB—10_C1X— |
: BACK PANED S 1 || S A=l | Lo
““““““““““““““““““““ m /'\\
GRY _|40/o BRN GRY 7_|40M07 vio W BLU =P JNPERS @\ Jf YEL/RED ,j W
[ RED —1P6 =
AR DAMPER OVERTEMP W — — W P3 @\m;” W
SWITCH © |COIN COoM -~ CONNECTION
THERMOSTAT f o ACCEPTOR gy o f %| [oPTo_com| | f
svoc o BLU oy By © SWITCH
, DC GND ST ReD] | GND z , RED | ,
S4
— 5vDC
W ° lp2 P16 W BLU ” W
DRIVE MOTOR 1 Frio S
i I usB 7! “““ \; i
i — mﬁbmmzma i
L4 __ _b———— 1
TUMBLER /‘/ooz%oﬁmm
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN DOOR_SWITCH @ PCB AND
SERVICING CONTROLS. WIRING ERRORS CAN CAUSE IMPROPER (BEHIND FRONT PANEL L
AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER AT DOOR HINGE) DISPLAY B
SERVICING. BLU BLK

ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TEMP. SENSOR 7

TOUS LES FILS AVANT DE LES DEBRANCHER. DES ERREURS DE

(LOCATED BELOW CYLINDER)

CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET BLU [ o] BLU
DANGEREUX. S'ASSURER QUE L'’APPAREIL FONCTIONNE ADEQUATEMENT O/
UNE FOIS L'ENTRETIEN TERMINE. LOWER SERVICE DCOO30ONB—10_C1X—
DOOR_SWITCH -
(BEHIND LOWER SERVICE PANEL) DCOOS50ONB—10_C1X—
9506—546—-001PR WIRING DIAGRAM DCOOBONB—10_C1X—

Part # 8533-088-001 3/19

104



Key Description T3 QTY

0 T50 T80
Optical Coin Acceptor 9021-041-001 9021-041-001 9021-041-001

Retainer-Coin Accecptor 9486-149-001 | 9486-149-001 9486-149-001

Part # 8533-088-001 3/19 105



Notes

106 Part # 8533-088-001 3/19



Section 6:
50Hz
Dryer Parts Data

P 533-088-001 3/19 107



108

30 Ib. Commercial Dryer: T-30 — DCOO30NB-10EC1X (60 Hz), DCOO30ONB-

39AC1X (50 Hz)

Cabinet Height

72 1/4"

(Assumes minimum leveling leg adjustment)

Cabinet Width
Overall Depth
Floor to Door Center
Door Opening

Dry Wt. Capacity
Cylinder Diameter
Cylinder Depth
Cylinder Volume
Lint Screen Area
Gas Input (60 hz)
Gas Input (50 hz)

Gas Supply Connection

Natural Gas Supply (Water Column)
Natural Burner Manifold

L.P. Supply (Water Column)

L.P. Burner Manifold
Exhaust Size
Make-up Air

311/2"

42"

41 1/4”

22 5/8"

30 Ibs.

30"

27 1/2"

11.25 cu. ft.
515 sq. in.
90,000 Btu/hr
72,000 Btu/hr
1/2"

5-10"

31/2"

11 2 -14"
11"

8"

1.0 sq. ft.

Example: 1.0 sq. ft = 1 ft. long X 1 ft. wide

Motor Size
Airflow (60 hz)
Airflow (50 hz)

Electrical Specifications - 220-240/50/1
Voltage/Hz/Phase 220-240V/50Hz/1Phase

Running Amps

Circuit Protection Amps

Wire Size
Electrical Service

Shipping Weight

Net Weight 463 Ibs. 210 kg.
Clearance Behind Machines (min.)

1/2 H.P.
830 CFM
690 CFM

5.1
10
14 gauge

2 wire + ground

507 Ibs.

18"

1835 mm.

800 mm.

1067 mm.

1048 mm.

575 mm.

13.6 kg.

762 mm.

699 mm.

319 liters

3323 sq. cm.

26.4 KW

21.1 KW

12.7 mm.

127 mm. - 254 mm.
88.9 mm.

292 mm. - 356 mm.
279 mm.

203 mm.

929 sqg. cm.

373 kW

23.5 m~3/min
19.5 m”~3/min

231 kg.

457 mm.

Part # 8533-088-001 3/19



Parts Section-39 & -59 230VAC 1 PH 50Hz

Description
Switch Assembly-Air flow (1-7)

9801-095-002

9801-098-002

9801-098-002

002 VIEW |

Shield - Switch

9550-169-003

9550-169-003

9550-169-003

Switch Micro

9539-461-009

9539-461-009

9539-461-009

Nut - Twin, 4-40

8640-401-001

8640-401-001

8640-401-001

Actuator-Switch, Air-Flow

9008-007-001

9008-007-001

9008-007-001

Bracket-Airflow switch

9029-174-002

9029-200-002

9029-200-002

ajul|lbh|lwW|N]=

Screw-PNHDSL, 4-40, UNC x
0.625

9545-020-001

9545-020-001

9545-020-001

N~~~ ]—~]~

Pin-Cotter, 0.09375 x 0.75

9451-169-002

9451-169-002

9451-169-002

Part # 8533-088-001 3/19

109



110

Parts for 50hz Dryer -39

Key ' Description T-30 T-50 T80 QTY
* | Motor, Marathon 50Hz 9376-311-004 9376-317-004 N.A 1
* | Pulley, Motor 9453-169-009 9453-169-014 N.A 1
* | Strip Terminal Marker 9558-029-004 9558-029-004 N.A 1
* | Wiring Label-Schematic/Diagram | 9506-496-001 9506-496-001 N.A 1
* | Orfice Main Burner, #32 9425-069-009 N.A 2
* | Orfice Main Burner, #32 9425-069-009 N.A 3
* | Orfice Main Burner, #30 N.A 4
* | LP Kit 9732-102-019 9732-102-021 N.A 1
* | Overlay-Trim Lower door 9435-016-004 9435-016-005 N.A 1
* | Label Warning 8502-698-001 8502-698-001 1

Part # 8533-088-001 3/19




Wiring Informitive for 50hz Dryer -39

X0 62— NOB0O0OC

X0 6¢— N0OS000d

[QEINZ

X0 6¢— NO£002d
(¥3ONMAD MOT38 Q3LYO0T)

| 4OSN3S

dNFL

200-%00—10S6

L00—220—1LLV6

XC S00—-9.L¢-0%98

NVHOVIA ONIHIM

3OINY3S H3IMOT ANIH3B)

HOLIMS J00d
30IAY3S dIMOT
100=26¥—65£56

=318
100—-26v—6£56
(39NIH 400a 1V

NOHLVHVYN
$00-L1£-9/56

V100—685—9056

900—-590-0TC8
ad34/X18

2£0-590-0228

£00—-G90-0Z28
nig/xg

3snd v6¢
S |

100-6+0—+506

¥00-810-9£98

T AV1dSIQ 73NYd_INO¥4 ONIH3E) NOHLVAVI Woo
ANV 80d dw_fE wlw HOIMS _g00d $00—11£-9/56 (08/05)0000 200-800—[ 178 @
£§0-081-2598 AITI0HLINOD: = 4378ANL ._w_\uy_vwm_hﬂm_ ..____J@ﬂw.___%\, g
£20-800-5¥56 “a HINHOASNVIL T
r— - ||||||wzmm1._m |||||||||| 1 3LYNIELY m
_ FC L00-£L€1-0228 Lid ] _ a_U
T i Y _ ]
[ o= _ o <
nla 9ld I
_ _ _ 00AS _ 19 = ul_u_
| | 3 H | ¢ ans | 0£000d
HOLIMS
[ "z_oo oo |3 | & _ 900-,02-9/56 «09 720-£90-0228  ga0— |9y —prGE
| owawod © | Z| | A% @ daraaoy) © _ 1VISONY3HL HOLIMS
| _v_._m\.n_vuﬂ cq B _ O ._<_Imum _ n__\_‘m_._.w_m_\_/o d3dAvd oIV
a34/73A W
_ I_ ed oL _l o saamnr og _ o =0T s Ti—Nag D YI—AgD
- < !1!'1r-------------—-"—-—-"—"—"~7‘¥ " r-—"—"{"—"—"{"—"— ' —qp_ _—_ — —_————— —/
Fr o 1 | oo 7 @ [ Loo-00z—9596 R
__ x|o<|mm| -N——000g! = ) & IS 2 _ | (13Nvd Hiova) Z00-667-261 [ AW 1 _
- Ld
L2 T Sl FoafShm | || TONT TOUINOD AV H0I0M pyos ;
_ wom.mcouasuhg S | N Q O g _
__AI TG |\Iv|_ o8- .8.~;-§w2 ° _ _ .6 zoofovi-0zz8 12—N1g/>1a m R Tm SITE ® |
0g—1) (05-1) (0F—L ° e o 6 10019%1-0228 6= S FlHax het n |
|| _fos o 08" | FBBESRER _ 6-033/518 - [ |
gl mEm 5 22 | LM LHM | [S2 |
I | | 9 3 1HMm REN °=z5 |
I | _ _ [ @ ,z/1-8 0£7-100-0228 - . el s 8Z |
Il | | | X x| [N 4 hd m —
I | __ .2 @| [2/T-9 152-100-0228 3 9 |
< @
\F o e |88 L = 3 e P oz | |
_ / _ B 18 O 2 g |ofe 4
| / | | | LalT < Loo88 T
0 N
| £ | 88 03 g [
—— ) 200-£02-9/56
_ _~801d300% 35 > _ _ l wpves 15900l 148 S | (osH_uanang)
ON N | | I Do TYNYZINL HLIM = @ |n < ol | LVISONY3HL
_ | W ESRER! L TGRS Quroeg “reossvel 1 ~ BI° 8)3 ) AN-H
| _I_ L = erel-—]- 7T """ """ —"—"—"~*@{—~"—~"—~"—~\(~~71771~" 17—~ ———
_ x-o<|%.|zl88m _ 1 vl g VH£C—8L0=COL9 SAILYWHOANI R ¢ =200 86
|||||||| 4 S 300410313
| | HdlZHOS og0020 100581 ~rsee - H 2] = 3 YV
| | NOTC (05/0830034 180-za1-rdes —
| _ JANTVA SYO RETN
| ] g ——
||||||||||||||||||||||||| JOSN3S
T3INVd LNOSA EVaE

1M1

Part # 8533-088-001 3/19




Wiring Diagram for 50hz Dryer -39

FLAME

FRONT PANEL

SENSOR BRN "u ||||||||||||||||||||||||| |"
BLK o
— YEL GAS VALVE 230V | \D@odllzlluoldllx/ _
e _ % —
— = 0 T —— AN
SPARK = = 1 [ye S0HZ,1PH _ f———————— - |
ELECTRODE 1 GND| [N L | DCOO__NB-39_C1X~ | _
BRN ORG /T\__orc - | e -—_A - |
||||||||||||||||||||||||||||||||||||| lal|o| | \ |
A x|
HI-LMIT  © old o e GROUND SCREW REE EEERR -7 . _
THERMOSTAT S|x| o 3| TRANSFORMER GND | | | |
(BURNER HsG) | WTH INTERNAL _ | | | s ACCEPTOR_ |
! _ ——
_ com = |3 _ _ _ ! \v _
||||| i TI1E IN 2 101 | & MECHANICAL]
_| RED OO0 070 1 “l S0 i _ / _
_ Zw T RED 24V I O _ _ \\ _lnn-nnn nomooo nnnnnnl:
| o3 F [ BLK/BLU @ @ | _
| ER _ BRN . o240V BIK/RED = x| [ [
zZo >3 3 2 1! _ I
_ nh.u = DZ YEL WHT < © _ _ ol _ | |4 — _ __
“ WV _u WHT WHT <<I._._ _ _ “D m o e /M y _ WY = _“
- BLK Al (L ] | 30 50 80F |
BLK/RED
| 5 e L BEG gt EEE N e Loy (2B (Edoy
| Bk | o R Bkl | / 7 _
B/~ | | B~ sy ==ty L
" @ RED [AZ] MOTOR RELAY OOZ.:NO_I mZO_l. _ “ u\ ﬂOOO N_—39.C X”_“
L —reo | (BACK PANEL) | | S e Aol _n T AT |__
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII B
| VoBEL 1 10ps [
GRY VIO B
o=°] _ aw | Sr wees P wae
g || T m| | e |
COM CONNECTION
THERMOSTAT | e 9 >o%_.m_w3m RX % | m é | |
ALTERNATE _ oc eno st Fes) | &NB z | BN I
o . TRANSFORMER BLK | — 5vDC | |
5| R S 01 | g LR e L
£ _ RED | DRIVE MOTOR P10 o
WHTI YEL \ | usB L 1 1
w OZ <_l _ Mpmmzm._. |“
X & = e — R D -
@l 2 TUMBLER a5 CONTROLLER
3 o5 PCB AND
< (BEHIND FRONT PANEL 1
BLK AT DOOR HINGE) DISPLAY =

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN

SERVICING CONTROLS.

WIRING ERRORS CAN CAUSE IMPROPER

AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER

SERVICING.

9506—-589—-001A

BLU BLK

LOWER SERVICE
DOOR_SWITCH

(BEHIND LOWER SERVICE PANEL)

WIRING DIAGRAM

TEMP. SENSOR |

(LOCATED BELOW CYLINDER)

DCOO30ON_—39_C_X
DCOOSON_—39_C_X
DCOO8ON_—39_C_X

Part # 8533-088-001 3/19

112



Wiring Schematic for 50hz Dryer -39

'd3SOT0 3YV S¥YO00A NIHM Q3ISOT0 “O'N—SIHOLIMS ¥00d
(2 133HS 33S) Q3LYISNI SI NIOD NIHM S3S01D “O'N—HOLIMS NIOD L

‘S310N

XHQH@MIHzowOOQQ JILVINAHOS V100—685—90G6
X O B6%— NOS00Od ‘ONIDIAYIS MILY NOILVMILO HILOMd AJMIA 'NOILYHILO SNONIONYA ANV M¥IOMdWI ISNVD NV
XTOTBS—"NOS00D] SYOMYT ONIYIM  'STOMINOD ONIDIAYIS NFHM NOILOINNOOSIA OL ¥OIMd S3IYIM TV 138v1 :NOILNVD
) =
= IS4 VST INZANE
3Q0¥103713 N g T
e unodo
Amlwwou. wu_mvl _ JINYOISNVIL s oo
=IETET ) ILYNY3LV N mio YOLOW 3AIMA
<—+04< 30 V| < &F =
I
<—(d37 YOLVOIANI DILSONOVIA
N T3A mN> L1HM LHM v_._m_
¢ * oLA .m»
1100 N | . N T s
= m m H1 a3y OIA on T oo 940 Nyg A9 o_>
T 3 naon AVIY VO VIS - ponms VIS
. B - LWn-=IH NERINZe n:>_m_._. 2
13A I__OQ NOILINDI = = W_m>o ¥ 310N m_m_mv G
i<1\4
INVA SVO . (W s
I a3y
S| _ _ o\o ®
RENELIN nlg n1g E] nig x._m_
1109 AV13d w_o._.o_z//u\ AV13d NN HOLIMS d00d HOLIMS H00d
FOIAY3S {3IMOT d3719ANL
n1g
g
8
TAM TAM
S30IAIA LNIWAVd d04 ® — >¢N
AVHOVIQ ONI¥IM 33S 3A SAal® TAM
o ' TRAR
HITIOYINOD HOSNIS dNGL muﬂ«m_w__m_.%__zmw___% N 3
OINOHLOF13 YANYO4SNVEL |2 < Ly
“YIHOIH ¥O OQ VNZ'0 3@ QINOHS ONIAVIY  'SINIOd 1S3L LV L e
QIYNSYIN 39 NVO INFHYNO IAVI4 “YILIWAVOMOIN 00 V HLIM "9 Hdl—ZHOS—A0SZ e a3¥/M8 R AR
"LINOYID ONILVAH ¥O4 SINIWIMINDIY ANV N £ 118/>8 ol o
NOILYY3dO 40 NOILdI¥OS3IA ¥04 TYNANYA S,MINMO OL ¥343¥ 'S na/Ma - [ANRINEA
‘033dS OL dn SI YOLON NIHM S3SOT0 “O'N—HOLIMS TVONAIMINIO ‘v QZOH Ho_l L
‘03SS3Yd NOLLNG LYVIS FHL ANV ‘d3ISO10 4V SY00Ad IHL ‘@IN4SILVS SLOVINOO
SI INNOD NIOD 3HL NIHM 3SOTO TIM LOVINOD AVI3Y NNY HOLOW °§ AV13d JOLOW

113

Part # 8533-088-001 3/19




Parts for 50hz Dryer -59

Description
* | Strip Terminal Marker N.A N.A 9558-029-004 1
* | Filter, MEI N.A N.A 9183-030-001 1
* | Transformer, Control N.A N.A 8711-008-002 1
* | Holder, Fuse N.A N.A 9054-045-001 1
* | Fuse 2.5 Amp N.A N.A 8636-018-004 1
* | Motor, Marathon 50Hz N.A N.A 9376-317-004 1
* | Pulley, Motor N.A N.A 9453-169-009 1
* | Wiring Label-Schematic/Diagram | N.A N.A 9506-644-001 1
* Orfice Main Burner, #30 Natural | N.A N.A 9425-069-002 4
* | LP Kit N.A N.A 9732-102-030 1
* | Gas Valve Assembly N.A N.A 9857-132-004 1
* | Kit-Honeywell VR86 Flange Kit N.A N.A 9732-162-002 2

3/4
* | Adaptor Assembly Gas Valve N.A N.A 9791-001-001 1
* | Manual, Operators N.A N.A 8514-234-002 1

114 Part # 8533-088-001 3/19



Wiring Informitive for 50hz Dryer -59

115

—X12065—9N08002d

—X10065—8N0S000d

—X120065—HGN0£000d

(¥3ANMAD MOT38 Q3LYO0T)

| JOSN3S "dW3L

AVHOVIA ONIHIM

(73NVd 30IAY3S ¥3IMOT ANIH3E)

HOLIMS d00d

JOING3S  HAMOT
100—26v—6556

NOHLVHVIA
$00—-11£-9/€6

4d100—¥¥9—-90G6

NOHLVHVIN
$00-£1§-9/€6

R — 920-£90-0228| E
el o CER]
— — LO0—-2Z6v—6£S!
= W e | H swd e g
REIN 020000 08/06)0000
aNv 90d AT oo HOLMS_J000d oe/e
4g0-0s1-7908 w_m_n_._Ow_._.ZOo/l, < ISERISIATRNE
T L T T T T e—S———— T T T T L
vZ 100-£1-0228 LINy3HLS ] 900-£02—9/56 600— 19¥—6£56
! . 8 ! IVLSONY3HL HOLINS
_ ot WH _ dW3LY3A0 YIdWYa dIV
d zq 3 | _ |
_ © WS ey R _ oA m_ VLA .09 $£0-£90-0228 cI—Nug D YI-Au9
_ n mmw nog oa _nlI_&uﬂoulumlmowIIIIIIIIIIIIII!I--IIIIII-.m IIIIIIIII 1
_ - X yorazoov| S Il (13Nvd Mova) e z _
| Z| | oo 0K Il 200-662-2615 [ 039 2
LES T2 ; AV13¥ YOLOW 4 |
| of ™ (I "TON3 TOJINOD AT KEER] L |
T Pl _ 09, 80 8
_ LL& suadane  cq G _ ¥=nexs —w @ |
_ P BLE N o _ _ t—amEd - F U : _
| Lot ol IR — ™ _
- coo— | TT 200-2v1-0228
-1) Z16—L2! “
_ i wmmm”%”w“mmmww _ | .ﬂ: Bound_uomuw O Jvma _
——— = . cd Iy 2 Ne=
INop=1) gD (op -1 / <|<lolla! _ Aoy 2 ﬂ_m-m__mmm | T |
I _ 5 EECRE[B! NEnge o _
lgp g adgap & Al b ml |52 _
| | TN =5 _
__ ./ il I - wds 92 |||
[ Ly | g | & 3|
Il (s __ﬂﬂ_ HH Iz m e W |
|[FEE=EE [BooRn (EEAMn) (AR AARY 113, g | == 38 T00—0v1—7586 _
| €00-216-1796  200-Z16-/2%  100-716-1296 / kS * | |82 I >
/ |77 8 Nt ¢ Jgls F————— J
_ / 128 R 38 g I3 |
_ r——————— A 1 _ 1 mmm Em %w | Z00-£0z-9/G6
| | En.ww "Imln | [l M%A © | AO MH ! A._WW.__.._MWW‘_,_W_W_M:MW
S 3 — o
o B o B bl || B BFEES ks e
ALy L 2
. FENT 3 Wl g ||
e o %ﬂm = ! MdZ/2—810—2019 IAILYWHOINI > ou0
__ ros L Laos o 3ous a.nm_ "Ieﬂn w _ _ | 1 N 3d = nmmmw_ommm._mm_w@
o ELNY) < ¢
| EIQL L% | HdLZHOS t20-500-5»59 ] (1 < I as
A Smemme -3 i T W o Y | NOCC v00-2¢ 1586 FH.L
| Id 4014300 NI0D ainodtoTE L 1 | JATVA SV9 RETN
| L ® SSIUVH ONBN MNOLO | | i g ——
Bl gy gyt g vy eyt S _
JOSN3S
TANVd INOYA ENaF!

Part # 8533-088-001 3/19




Wiring Diagram for 50hz Dryer -59

B2

i
RD
B
WH

,75mm

"X1.25"

F1 2.5A/250V
35mmXx31

6,
¢0.25

RD

0G

I
I
I
I
I
I
I
d

BK

OPTIONAL WIRING HARNESS &
] ELECTRONIC COIN ACCEPTOR

1

Ey 7NHHHW_

15K Hov 50V

= swe
ot oF TLad oF

@ux
47 K

RDBK
RD

BU|

[BKBU 4
BN iI BKBU 4

YE

U0 [

GND
S1 v2 Vi

WH BKRD 3\
BK

Gy 14

BN 13

YE -4 BKRD 3

BK | K5— —|BKBU 4

9506—-644—001A

[
| _
_m_ __m ._wSuo
|2 R g u
SRR e Ses
(= e I = i =152, T°] v
o__ _m_ _uu:xwlwﬂ;
| _Iml_ 5 V0C
mﬁ_ e
[
/ E1 O
7
P3/
L4
I -
P5
P4
PG P7

YE
YE

o GND
M__UN 5VDC
o
8 E |00l
[G]P11
OS] ETHERNET]

_

_

|

|

|

|

|

|
T /ooIIW L= _ IIIIIIIII |
Y SERIAL “ oowoog (oomoog) (powoog)

_

|

|

|

|

DCOOSON_
DCOOSON_
DCOOBON_

—59CC_X—-
—59CC_X—
—59CC_X—

_

|
21
= Iy &Tm b iy |
S |

DCO030 DCO050 _uooommw_

XXX

Part # 8533-088-001 3/19

116



Nmfu@ vaﬁo@.
e e

N

—

X —X70065—"N0800Dd V9I00—v1¥9—90S6
X = —X 006G— NOS000d
X = —X 006G— NOz002d
N_N\ yns'o < oa1
0<¢ M I FAm
- O o O<==0d<—f gn oq | i
(o)) & S e oS + £00-/98-1296 = of @ @
1) 28 anog @ Z200—-6L9-L296 = Z# ® °®
i T ATy WM oF ¥00-159-£296 = Lf JANO 8
OLA ERR
N ETN Ng ne e 0 >} - \ﬂ\ Sl QP \_J"I.__\
HL of| oy —— In #] [iA| 8-ed ¥ s-ed | 90 1# Tg N8 o A g N
0 DAA8L 400¢ 40l¢
Wo - = in 2 oY 671 066 W -
D WIE—O&OO NIN&O'HM_ A.VV [w)
| —zd o
o 00AS
N of 3A Ng ™ ey EN ‘g -
LA T
= Wlod 5 4d e o
o A vl ey F ay L jd IF N8 g5 WF N8 2 ng zg @
S Gd
"L _______ s _w @
['—x o _Hu.oTE 9—¢d o] ~ [~
m _ _”/Wu [¢] HTONIN& 6—CdO —%
o og-1d
— _ _ DS _ L _ ER _omunn_ai_umao F HM
O | 080000  0G0090 - 050000 Lowuna_oo_wumuw yair F < = 7 :
< G [quax
hd _||||||||||||||| ||||||| |_| ||||||| — 1 X A¥Z X
© I T c—cgo T S B [RAAANT[ T AM
m _ WwL _ joo| 5[ ¥B0H F < AOSZ/VS'T ————— |
eSS H H 1y YO .ST'LX,S2°08 %/o
o . S N R 1o I Al P O T
- _ o o oS e | {7 | g I_m
A —¢d o —
_ 8>w; <iom el | ol ' I ¢ ayMg %\v__\.\l P
O ARHTTAH o —— o | el _ ! T w 2'Peawe clawe 9|
(7p] _ e 3 AT T et _ N_m_/mw "9 3 | e 0\_:\|
¢-ld
$ 'S N N O
o Lo B _“_M_ = e Z ne —— v e v neva 9ot 2
c + . N
= N T W @
— 3d EG)
re 0
= SRGIEAL O EEHEEICIGIE

1a

117

Part # 8533-088-001 3/19




